FO1ERE\

FO1 STEERING CONTROL

NO. CODE
1 FO1 40070K2GP000| /= J5 i LEFT GRIP 1
2 FO1 40450K230001 |22 /5 4R ¢ LEFT MIRROR 1
3 FO1 B0205060256L | 417 £ 12.4T M6X25 SCREW 6X25MM 2
4 FO1 40031K2GP000| PR BALANCE WEIGHT 2
5 FO1 B04171012554 1M 10x1.25 NUT HEX FLANGE LOCK M10 2
6 Fo1 40100N060001 |77 LSR5 4 HANDLEBAR 1
7 FO1 40210K2GP000| & 1BIB4A # RIGHT GRIP 1
8 FO1 40480N070001 | & /EMEA # RIGHT MIRROR 1
9 Fo1 B0205080306L |17~ ARETM8>30 ALLEN HEAD BOLT M8X30 4
10 FO1 43014N060000 |77 B1E L2 UPPER BRACKET, HANDLEBAR 2
" Fo1 43410N060000 |23k T RE R A LOWER BRACKET, HANDLEBAR 2
12 Fo1 40600N070001 B AB T3 SWITCH RIGHT LEVER SET 1
13 Fo1 B0407080005L [#REM8 NUT M8 2
14 FO1 B04220800044| EFRZFMS NUT HEX FLANGE M8 2
15 FO1 40500N070002| /= BAFF % SWITCH LEFT LEVER SET 1
16 Fo1 96001NOHPO00 |48#150mm NYLON BAND 2
17 FO1 493717620000 |# 1 Bk 4k % CIAMP ; STOP VALVE 2
18 FO1 40400N050001 | 54 334k 4 4 CABLE CLUTCH 1
18A FO1 40400N050005| #5424k 4 4 CABLE CLUTCH 1
19 FO1 40300N050002 |1 T4k 4 # CABLE THROTLE 1
20 FO1 B090406014A5| 84%#6x14 PIN 6X14 1
21 FO1 B0101060162L |#2#2M6x16 BOLT M6X16 1
22 FO1 B090002018A5|FF M 442x18 COTTER PIN 2X18 1
23 FO1 B0200040102L [#24T M4X10 SCREW M4X10 1
24 FO1 65822000000 |4 7 £ 2 iz COVER,DECORATE 4
25 FO1 B08010001000 | A 3 114 & CIRCLIP 1
26 FO1 40083K2GP000| 7= T 7il%££10x33 PIN 10x33 1
27 FO1 40082N050000 | 4 1 tg\%iR BRACKET, LEFT HANDLE 1
28 Fo1 91800JOFPO0O|FF 48 ¢ SWITCH, CLUTCH 1
29 FO1 40081K2GPO00|E &% IL_JE\'/DEERR BRACKET, LEFT HANDLE 1
30 FO1 40080N070000 | /= TR LEVER ASSY,LEFT 1
30A FO1 40080N070001 | /= - A LEVER ASSY,LEFT 1
31 FO1 40084K2GP000| /= F-H# LEVER LEFT 1
31A FO1 40084K230003 | 7= F-H# LEVER LEFT 1




FO2BIR

FO2 FRONT FORK

NO. |Position No CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F02 43005K3AP000 (B & DUST SEAL 1
2 F02 40087K020010|FF &%= NUT SPECIAL 1
3 F02 43001K020000| |- #i & L 40\ UPPER INNER RACE 1
4 F02 B06010200000 |02k 1/45%F BALL 38
5 F02 43002GOKPO00| | $h3 T 4RWi UPPER OUTTER RACE 1
6 F02 43003GOKP000| T~ & L 4R\ LOWER OUTTER RACE 1
7 F02 43004K020000| T~ ## T 4RWi LOWER INNER RACE 1
8 F02 43019K020000] J5 A Hig fisc g DUST SEAL 1
" BOLT HEX FLANGE HEAD

9 F02 08011K020000 | M14X1.25X20 M14X1.25X20 1
10 F02 43102N020000| FERARA#H= 5 M4E43101N020010  |STEERING STEM 1
11 F02 B0703000120L |# 12 FLAT WASHER 12 1
12 F02 B0700000120L (¥ #& & B¢12 SPRING WASHER 1
13 F02 B01061203564 | T Bk iR & E iR M12x1.25x35 BOLT HEX HEAD M12x1.25x35 2
14 F02 B0109080406L | |- Bk 4 & E R4 M8X40 BOLT HEX FLANGE HEAD M8X40 2
15 F02 43011N020000| E Bk 4R STEM HEAD, STEERING STEM 1
16 F02 43237K020000| FERIREAHE BUSH,BUFFER 1
17 F02 43260G070000| i A # OIL SEAL 2
18 F02 43300N060001 |51 & A ERAH gllngT FRONT SHOCK ABSORBER 1
19 F02 43200N060001 | i 72 il = 2R 4A 4 Iélé’.:rT FRONT SHOCK ABSORBER 1
20 F02 43290G070000| /5 4> &l 4214 DUST SEAL 2




FO3RT#
FO3 FRONT WHEEL

NO. |Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 FO3 45033N070000 | i il 3h & FRONT BRAKE DISK 1
2 FO03 B1403Z201100| Ui 1% AIR VALVE 1
3 FO3 44101N060001 |Fi¥ FRONT WHEEL 1
4 FO03 B14013001820( %% }#3.00-18 TIRE 1
5 FO03 B02070801624 [1£TM8x16 BOLT ALLEN PAN HEAD M10X15 6
6 FO3 44004K020000| AT 4 $#1@14X240 FRONT WHEEL AXLE @14X240 1
7 FO3 44016K020010|AiTfe HHHE SPACER 1
8 FO03 44300K020000| AT BmE DUST SEAL 1
9 FO03 44017J130001 |B5 4Bl OIL SEAL 1
10 FO3 44200N060001 |t BE4H # SPEEDOMETER GEAR, SET 1
11 FO03 B12016020200|3&3h ##&6202-2RS BEARING 6302-2RS 2
12 FO3 44006K020000| i % R # SPACER 1




FO4¥&
F04 DISK BRAKE

oL

‘!ﬁC) s

NO. |Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F04 45900N060001 | Al A4 4 FRONT BRAKE, SET 1
2 F04 45200N060001 | #IZh A& B A% BRAKE CONDUIT 1
3 F04 45029J000000 | % & SEALING WASHER 10 1
4 F04 45037J000000 | f5: “SAI?SXIZC;LT HEX FLANGE HEAD 2
5 F04 45024K230000 | 47 [ & 45 PIN 1
6 F04 B08010001000 |58 1414 & CIRCLIP 1
7 F04 45022K2GP000 (& FI| F4# RIGHT LEVER 1
8 F04 45023K2GP000| [ & 7 BRACKET 1
9 F04 40086K230000| - B L4247 BOLT HEX FLANGE HEAD M6X25 2
10 F04 45400N050000 [ RAA # MAIN CYLINDER, SET 1
1" F04 45120N020000 | 72 il 3 B R 4 4 LEFT BRAKE PAD 1
12 F04 45130N020000 | 47 il 3 Bk 48 44 RIGHT BRAKE PAD 1
13 F04 B01591003564 | F] 2 LM 10%1.25%35 EA?I(;LZES))((:SFFI)_ANGE HEAD 2
14 F04 40022K020000|4%k BRAKE CONDUIT GUIDE 1
15 F04 45500N060000 | &1 3 L4 4 CALIPER ASSY 1




FOSTHE a4

FO5 MUFFLER

NO. |Position No. CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 FO5 47760NO70001 |11 7 3L AR 4 £ CAP, EXHAUST PIPE | 1
2 05 48100N07000L |TH 1+ 7 FEEE B FF B (L AREE) EXHAUST MUFFLERITwithout p

05 47100N07000L |TH 1+ 7 FEEE L AT AREE) EXHAUST MUFFLER Twithout p

i

FO05 65823K020000 P17 F13EHiZEM10 COVER,DECORATIVE 2
5 Fo5 47770NO70001 |15 7 KL AR A P11 CAP, EXHAUST PIPE Il 1
® FO5 B1306060100L |48 & 484TM6x10 5\%; ?EETF;HA';F;S;:&%DVVE;(;%R 10
7 Fo5 47800NOHPOOO | PF U F 2 GASKET, EXHAUST MUFFLER 2
8 05 47006J0AP000| I ELEEME NUT SPC HEX FLANGE M6 P

eToiATEN

9 FO5 B02551001664|/175 f4#ETM10x16 ALLEN HEAD BOLT M10X16 2
10 FO5 B0703000100L £ E®10 FLAT WASHER 10 1
11 FO5 B04181012554|#2.£:M10 NUT HEX FLANGE M10 1
12 FO5 47771NOLPOOO | 4:4#R11 CAP, EXHAUST PIPEII 1
13 FO5 47023N060003| 1 7 4 45 2 DECORATIVE COVER 2
14 F05 B0200060202L [#84TM6x%20 SCREW M6x20 7




FO6Z= i8R
F06 AIR CLEANER

=1 a ~
(2 17 - 18
-3
@
3) —
8) - 4
-
= 21
¥
¥ {(4) Y
=1
- .
5 —
"
o ©
1 — —
10011 _ |
; 20
2 13 14 19
(9 15
®— | O
NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 FO6 49002N050002 | ;7 B {43 <& AIR INTAKE TUBE 1
2 FO6 49016N070001 | &5 4+ §%40-60 CLIP 40-60 1
3 F06 49100N070000|Ze 38 8848 #F AIR CLEANER , SET 1
4 F06 B1701012000052 %12 CLAMP 2
5 F06 49011N050000 |12 CAP, TUBE 1
6 F06 B16010823101| {11 8X2X310 PLASTIC HOSE 1
7 F06 49002NOHPO00 |38 /5 04 OIL SEPARATOR BOX 1
8 FO6 B05004801305| & 24T ST4.8X13 ESFE\Y\:?AN PHILIPS HEAD 4
9 F06 49001NOHPO00| 7B 88 L2 AIR CLEANER COVER 1
10 F06 B04000500052|###:M5 NUT HEX M5 1
11 F06 B07020000502| -2 &5 FLAT WASHER 5 1
12 FO06 49025N020000 |5 E £ FILTER FOAM SUPPORT 1
13 F06 49208NOHPO00 |37 FILTER FOAM 1
14 F06 49660N020000 /5% FARA # AIR CLEANER FRAME 1
15 F06 49100N050000 |7 8 BB 4 1 48 45 AIR CLEANER BOX 1
16 F06 49350N060000 | 448 ¢ CLAMP 1
17 F06 49340N0JP000| 7 B B8 22 3k e AIR CLEANER SUPPORT 1
18 F06 B0109060126L |1#4:M6X12 BOLT HEX FLANGE HEAD M6X12 2
19 F06 B02000604024|#24TM6X40 BOLT PAN PHILIPS HEAD M6X40 2
20 F06 B0109060406L |14 M6x40 BOLT HEX FLANGE HEAD M6X40 2
21 F06 49702N0JP000| 21 48 BRACKET,DECORATION 1




FOTRRMAS
FO7 FUEL TANK

NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 Fo7 50100N0O6CJO02 i1 {448 #(1U J5 [N 4RCJ) FUEL TANK (SILVER CJ) 1
1 Fo7 50100NOBTTO2 |4 {42 4R (I J7 640 TT) FUEL TANK (PURPLE TT) 1
1 Fo7 50100NOBB202| iHi/ A48 (I Bk S B2) FUEL TANK (BLACK B2) 1
2 Fo7 50006N0JPO0O | il 472 18 RUBBER CUSHION 1
3 Fo7 50025N0JPOOA it 5 FE 4 FUEL TANK SUPPORT 1
4 Fo7 B0702000060L |26 FLAT WASHER 6 1
5 Fo7 B0407060005L |#25M6 NUT HEX FLANGE M6 1
6 Fo7 B0107060126L |i4:M6X12 BOLT HEX FLANGE HEAD M6X12 2
7 Fo7 88100N060000 | e 43 IGNITION 1
8 Fo7 88900N060001 |43 E 1R KEY 1
9 Fo7 88400N060000 | il 4 8148 ¢ FUEL TANK CAP 1
10 Fo7 88000N060003| 254 IGNITION SET 1
1 Fo7 B0205050226A (P47 £ 1% 4TM5x22 ALLEN HEAD BOLT M5X22 3
12 Fo7 B0205050106A |75 #41%4TM5x10 ALLEN HEAD BOLT M5X10 1
13 Fo7 B0109060126L |#4:M6X12 BOLT HEX FLANGE HEAD M6X12 2
14 Fo7 08021J000000 | il FF 3 R 10 FLAT WASHER 6 4
15 Fo7 50800N060001 |14 14 BL 2540 4 FUEL SENSOR SET 1
16 Fo7 B01090501665|#:M5X16 BOLT HEX FLANGE HEAD M5X16 4
17 Fo7 B02010601223[#4TM6x 12 SCREW M6x12 2
18 Fo7 05531N060000 | it 4 s 1% VBLADE LABEL 2




FOSHE#A

FO8 SEAT
2) 3)

NO. CODE

1 F08 51100NOLPOO0O| BB 4 (K &) SEAT, DRIVER

2 F08 51100N070006 | B2 || SEAT, PASSENGER

3 F08 51310N060001 | 42111 BACKREST

4 FO8 51300N060000| /7 #E454A 1 BRACKET, BACKREST

5 Fo8 B0109080126M|#RHEM8x12 BOLT HEX FLANGE HEAD M8X12

6 Fo8 B0109080166M|#R1EM8x16 BOLT HEX FLANGE HEAD M8X16

7 FO8 B0407080005L |5 & HFREF NUT HEX FLANGE M8

8 F08 B0109100206L |##1£M10X20 BOLT HEX FLANGE HEAD M10X20




FOOfFIE®
FO9 REAR SWINGING ARM

ololo

@ ®
Lleo o

NO. CODE
1 F09 B04171212564| (1 142EM12x1.25 NUT HEX FLANGE LOCK M12x1.25 1
2 F09 44017J130001 B2 B DUST SEAL 4
3 F09 53007N020000| /7 BB HZE BUSH 2
4 F09 53009N050000|# & SPACER 2
5 F09 53017N050000 | /1B %t OlL SEAL 2
6 F09 53001NOJPO00 | /7 128 %2 4 HiM12x1.25%285 REAR FORK AXLE M12x1.25x285 1
7 F09 08011H010000 ™ A ke SPC BOLT HEXFLANGE HEAD 1
8 F09 53004N050000 | 455 B5 3732 CHAIN BLOCK 1
9 F09 53100N060001 | /5128 12 H4A 4 REAR FORK 1
10 F09 53009N0JP000| 4k 3% BRAKE HOSE SUPPORT 2
11 F09 B02010601024|#24TM6x10 BOLT PAN PHILIPS HEAD M6X10 2
12 F09 55038N0JP000| /i if 51| & & REAR BRAKE CABLE GUIDE 1




F10_1 B%
F10_1 REAR WHEEL

/L\
\@./' N
(5

@ &
NO. [Position No. CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F10 B140508F1521| #1225 130/90-15 TIRE 1
2 F10 54101N060001 | /= ¥ B REAR WHEEL 1
3 F10 B1403Z201100| <11 AIR VALVE 1
4 F10 54024N050001 | fF &R RUBBER CUSHION 4
5 F10 55033N050002| fi il 31 £ REAR BRAKE DISK 1
6 F10 08014N050000(#R1EM8x22.5 ;:222%1— ALLEN PAN HEAD 5
7 F10 B04171415064 | B 882 8M14x1.5 NUT HEX FLANGE LOCK M14 1
8 F10 53235N050000| & BT ERNE BUSH 2
9 F10 60007N050000| /& /= S E SPACER 1
10 F10 54550N0JPO00| /55 H 1 E SPACER 1
11 F10 B12016030200 (& 3h $##6302-2RS BEARING 6302-2RS 2
12 F10 54300N0JPO00| i1 &f OIL SEAL 1
13 F10 54005N050000| - HH#HE SPACER 1
14 F10 55401N050000 | i #| 22 21 REAR BRAKE SUPPORT 1
15 F10 54004N050000| /55 REAR WHEEL AXLE @14X290 1
16 F10 B0400080005L |#2 M8 NUT HEX M8 4
17 F10 53231K020000 |4£ &A1 2 A 4 ADJUSTING, DRIVE CHAIN 2
18 F10 53234K020000 4551815 27 FEAR PLATE, DRIVE CHAIN ADJUSTING 2
19 F10 54018N030000| 2 Ed14xD30x2.5 WASHER ®14x®30x2.5 1

10




FLIFH&A AR
F11 REAR DISK BRAKE

NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F11 55900N070001 | /AR A # REAR BRAKE, SET 1
2 F11 B0109060166L | R1EM6x16 BOLT HEX FLANGE HEAD M6X16 1
3 F11 55067N050000 |4 i cLIP 2
4 F11 55140N050000 | it A4 14 MAIN CYLINDER, SET 1
5 F11 55906N050000 i /i1 2 SPRING 1
6 F11 B0109080206L |#244:M8x20 BOLT M8x20 2
7 F11 55500N050000 i B &L 48 ¢ CALIPER CASE 1
8 F11 55110N050000 | 44 (B ) BRAKE PAD ASSY 1
9 F11 55065N050000 | it RUBBER HOSE 1
10 F11 55200N060001 |45 %k & .5 BRAKE CONDUIT 1
" F11 55400N0JP000 | il R 444A REAR BRAKE OIL TANK 1
12 F11 B090002016A3|FF C842x16 COTTER PIN 2X16 1
13 F11 45029J000000|F 1§28 SEALING WASHER 10 4
1 F11 45037J000000 1 4% ;ﬁgngu HEX FLANGE HEAD 2
15 F11 B0109060206L |#+:M6x20 BOLT HEX FLANGE HEAD M6X20 2

11




F12ER
F12 FRAME

NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F12 57100N060002| FARIZ A CHASSIS 1
2 F12 50005NOHPO0O| R # RUBBER CUSHION 2
3 F12 57037N050000 | Bl BB Bl EERAE STUD 4
4 F12 57011NOHPOOO| EB AT R UPPER ENGINE BRACKET 2
5 F12 B0109080166M|#&1#M8X16 BOLT HEX FLANGE HEAD M8X16 4
6 F12 57008NOHP000| % 3 #l 4 L 4R RIGHT UPPER ENGINE BRACKET 1
7 F12 57009NOHPOOA| % Zh #L72 T #4R RIGHT LOWER ENGINE BRACKET 1
8 F12 58303NOHP000|##:M8X 148 BOLT HEX FLANGE HEAD M8X148 1
9 F12 B01090811064|8#M8x110 BOLT HEX FLANGE HEAD M8X110 2
10 F12 B0407080005L |#2&M8 NUT HEX FLANGE LOCK M8 3
" F12 58701N050000 | & 3% SIDE STAND 1
12 F12 B04001012564 |12 kEM10x1.25 NUT HEX M10x1.25 1
13 F12 57003K020000 | 2 5 SIDE STAND SPRING 1
14 F12 57005N0JPO00 | & #2824 BOLT SPC HEX FLANGE HEAD 1
15 F12 43070D010020| B2 F&RA A2 cLP 2
16 F12 B0109060126L |22 M6X12 BOLT HEX FLANGE HEAD M6X12 3
17 F12 40098B450000| 454, #3X150 BAND 3X150 1
18 F12 150055040002 | < & & (G %) HOSE 1
19 F12 B17010160003| 4+ fEd16 CLIP 16mm 2
20 F12 58430J000000 |4 544 WIRE CLIP 1
21 F12 57012N070000 | 848 E i 4 3% CLIP , LEFT 1
22 F12 B0109060106L [#4¢M6X10 BOLT M6X10 1
23 F12 57001N07000C | &= 48454 PLATE, LABEL 1

12




|F13 BRAKE PEDAL&FOOT REST ASSY
NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
! F13 08052J000000 | 35742 FEM10X1.25 g$;|§$§DHEX FLANGE M10 4
2 F13 B08010001201 |5 A M Ee12 CIRCLIP @12 1
3 F13 40720NOLPO00| 1 & BA#R 3 4048 ¢ BRACKET, FOOTREST RH 1
4 F13 40702NOHPO00 | 1 & B #R 4 11 3% 3 BRAKE PEDAL SPRING 1
5 F13 40710N020000 |1 5 B R 181248 ¢ BRAKE PEDAL 1
6 F13 B0102060206L |#24:M6x20 BOLT HEX HEAD M6X20 1
7 F13 40730NOLPO00 | /5 il B 3 B A 44 BRAKE PEDAL BRACKET 1
8 F13 40724NOLPO00 | 1 % B4R N3& 4R BRACKET PLATE 1
9 F13 40270NOLPOO0O| /& A ATFF4A 4 REAR BRAKE LEVER ASSY 1
10 F13 B0109080166M|42::M8x16 BOLT HEX FLANGE HEAD M8X20 3
" F13 58220N0JPO00 |72 i BB 224 BRACKET, FOOTREST LH 1
12 F13 08370N020000 | 4% B T4 #4 GEAR SHIFT 1
13 F13 08029J00P000 %2 & FLAT WASHER 1
14 :
F13 58226N020000 | /2 [ 5 1T Egg?gg;LEFT SIDEPILOT'S 1
15 F13 58221N020000 | A EEE e FOOTREST RUBBER 1
16 F13 B0407060005L |#£1:M6 NUT HEX FLANGE M6 2
17 F13 58220N020000 |/ il I 42 4 LEFT FOOTREST BRACKET 1
18 F13 B090003025A3|FF 01 443x25 COTTER PIN 3x25 2
19 F13 58202N020000 | /= a3 SPRING,LEFT 1
20 F13 58224N020000| B E R E SPACER 2
21 F13 B090408040B4|445h8x40 PIN 8x40 2
22 F13 58228NOHPO00| B R & BUSH 4
23 F13 B07020001004|2Bp10 WASHER 10 4
24 F13 58229NOHPO00 | ¥ iicit 2 RUBBER CUSHION 8
25 F13 58402N020000 |47 s st SPRING,RIGHT 1
26 F13 58240N020000 |45 Al s s 48 4 RIGHT FOOTREST BRACKET 1
2 F13 58246N020000 |47 BB ?gg?gg’TR'GHT SIDE PILOT'S 1
28 F13 58270N050000 |72 /5 s B A 5240 LEFT REAR FOOTREST SUPPORT 1
29 F13 58200N070007 | £ f i s SR 44 4 RIGHT REAR FOOTREST 1
30 F13 B0109080166M|42:M8X16 BOLT HEX FLANGE HEAD M8X16 2
31 F13 58260N30P000 | /2 /5 ¢k s 4A 14 FOOTREST ASSY., RR., L. 1
32 F13 58280N30P000| 47 /7 s s 4R 44 FOOTREST ASSY., RR., R. 1
33 F13 B0101060202L |#242M6x20 BOLT HEX HEAD M6X20 1
34 F13 B04310000632| [ 412 &FM6 NUT M6 1
35 F13 B0703000080L | 8 WASHER 8 2
36 F13 B01591004564|ii:M10x1.25x45 BOLT M10x1.25x45 4
37 F13 B090002018A3|FF O 442x18 COTTER PIN 2x18 1

13




F14 gEMe %

F14 CHAIN COVER&SPROCKET

@

1 1-®) ¢ 000

NO. [Position No. CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F14 B1501C1118B0|#5520H-1x118 DRIVE CHAIN 1
1 F14 60100N020000| S 2 CHAIN COVER 1
2 F14 B0109060106L [#R4EMEX10 BOLT HEX FLANGE HEAD M6X10 3
4 F14 60001N0JPO00| 4508, SPROCKET HUB 1
5 F14 B12016030400 |38 5 H#i7&6304-2RS BEARING 6304-2RS 1
6 F14 60006N0JPO00 | 4515 30 #h SPACER 1
7 F14 B04171012554| [1 S48 FM10%1.25 NUT HEX FLANGE LOCK M10x1.25 4
8 F14 60015N050010| sk L4k iR4e STUD 4
9 F14 60200N0JPO0O | jilis:f OIL SEAL 1
10 F14 60027N050000 | #5622 4R SPROCKET COVER 1
11 F14 60002N0JP000| 4548 SPROCKET 1
12 F14 60018N050000 | §E5 By A = SPROCKET HUB COVER 1

14




F15 ER R
F15 REAR ABSORBER

o—2) U o : 2) o
' I
i = | Ll
NO. CODE
1 F15 B0109080166M |1+ M8X16 BOLT HEX FLANGE HEAD M8X16 4
2 F15 63014GOKP000| /& % I [ & 2 B COUNTERSUNK WASHER 2
3 F15 B0709000080L | [ @9xp28x2.5 FLAT WASHER @9x(28x2.5 2
4 F15 63800N060000 | /7 18U 4 4 REAR SHOCK ABSORBER 2

15




F1681# e
F16 FRONT FENDER

@_f

NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F16 65101K02CJ00 | i AR (1 J7 RI4RCJ) FRONT FENDER(SILVER CJ) 1
1 F16 65101K02TTOO|fiT#4 TBAR (Y /7 4540 TT) FRONT FENDER(PURPLE TT) 1
1 F16 65101K02B200 |44 AR (2 % EB2) FRONT FENDER(BLACK B2) 1
2 F16 B0109080166M|#R1EM8x16 BOLT HEX FLANGE HEAD M8X16 4
3 F16 08470N020000| B ZE R §3 AR AR #F LEFT REFLECTOR SUPPORT 1
4 F16 08480N020000| BI B R G AR IRA # RIGHT REFLECTOR SUPPORT 1
5 F16 863000000002 R &1 A REFLECTOR,FRONT SIDE 2
6 F16 B10040501000 | HSHT5x10 PIN 5x10 4
7 F16 65121K020010/| AT RAR AN3RR PLATE 1

16




F1734R
F17 FRAME COVER

‘:} 9

=
N

NO. |Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F17 49700NOJPOOA | 44 f- 4 ¢4 LEFT DECORATIVE COVER SET 1
2 F17 65616NOHPO00 | iRAGIR R R RUBBER CUSHION 3
3 F17 B0702000060L £ 6 FLAT WASHER 6 1
4 F17 58305N050000 | #4442 M6X12 BOLT PAN ALLEN HEAD M6X12 1
5 F17 49702N020000 | %4 4 35 JEE F& Iéi;TNDKEigSATIVE COVER 1
6 F17 49701NOHPO00 | 25 i & DECORATIVE COVER 1
7 F17 49710NOJPOOA | 744 FE 48 DECORATIVE COVER SUPPORT 1
8 F17 B01070602065|##::M6X20 BOLT HEX FLANGE HEAD M6X20 2
9 F17 B0109060126L |##F:MEX12 BOLT HEX FLANGE HEAD M6X12 3
10 F17 65602N02CJ00 (473 4R (Pt J7 N 4RCJ) RIGHT SIDE COVER (SILVER CJ) 1
10 F17 65602N02TTOO (4747 #R (VU J7 4641 TT) RIGHT SIDE COVER (PURPLE TT) 1
10 F17 65602N02B200 (473 4R (2 2k B2) RIGHT SIDE COVER (BLACK B2) 1
11 F17 65618NOHPO0O | [l E 4 52 RUBBER CUSHION 4
12 F17 65601N02CJ00| 7= 3 4R (14 J5 (R 4RCJ) LEFT SIDE COVER (SILVER CJ) 1
12 F17 65601NO2TTOO| =3 3R (MU J75K4LTT) LEFT SIDE COVER(PURPLE TT) 1
12 F17 65601N02B200| 7= 4R (3 £ FAB2) LEFT SIDE COVER(BLACK B2) 1
13 F17 05320N050001 |44 E A # DECORATIVE COVER 1
14 F17 05597N050000| & 3 Hl 54 25 4R 4R I LABEL,DECORATIVE COVER 1
15 F17 05511J800000 |4 #x#7 h& KEEWAY LABEL 2

17




F18/E# 4R
F18 REAR FENDER

(2]

8)—*

@) 5

o

12)

3 [

° ® o
(10)

RRRERR 1
ﬁ’ 18
<-(19)

¥y @ @

—n —

NO. CODE
1 F18 65704N050002 /7 e 8tk RUBBER CUSHION 6
2 F18 65720NOLP000| /7 4 B4R 2 28 REAR FENDER SUPPORT 1
3 F18 65723N0JPO00| /& e Mk PLASTIC CAP 1
4 F18 65701NO7CJO00| 4 3fe4R(M 75 I4RCJ ) REAR FENDER (silver CJ) 1
4 F18 65701NO7TTOO|/FHIEMR(MIT KEBTT ) REAR FENDER (purple TT) 1
4 F18 65701N07B200| FHEAR(Z 2k RB2 ) REAR FENDER (black B2) 1
5 F18 43904K230000| BIRE RUBBER CUSHION 2
6 F18 B04070600053 | R M6 NUT HEX FLANGE M6 1
7 F18 86500NOLP000|/E R ST R4 #F REFLECTOR 1
8 F18 B0109060256L | FR#EM8X20 BOLT HEX FLANGE HEAD M8X20 2
9 F18 B0407080005L |#25:M8 NUT HEX FLANGE LOCK M8 4
10 F18 B04181012554|1£:M10X1.25 NUT HEX FLANGE LOCK M10 2
11 F18 65950NOLPOOA | /5 14 Bk 22 ik LEFT SUPPORT, REAR 1
12 F18 65960NOLPOOA | /7 14 B4R A sk RIGHT SUPPORT, REAR 1
13 F18 65971NOLP000| B F REAR HANDLEBAR 2
14 F18 08305K020010|54 2 SPACER 2
15 F18 B07030001000(&Ep10 FLAT WASHER 2
16 F18 B02050808064 |14 7 #412.4TM8x80 BOLT ALLEN HEAD M8X80 4
17 F18 B01091006864|#2:M10x1.25x68 3%11'_*2?5( GF;;ANGE HEAD 2
18 F18 08250N070000 | /7 1t e 3¢ 42 48 # LICENSE PLATE 1
19 F18 BO0109060126L |zt 44:Mex12 BOLT M6x12 1

18




F19 HEAD LIGHT&SPEEDOMETER

! 13
?
10 (12
NO. [Position No. CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F19 80000NO70002| AR AT (B /kHifE) HEADLIGHT ASSY,with waterproof 1
2 F19 80008N050000 | IR AT 4T HE (FB.4) RIM, HEADLIGHT 1
3 F19 80020N030000|250J i A 4T & 55 lic RUBBER CUSHION 1
4 F19 B0109060556L |it1:M6x55 BOLT HEX FLANGE HEAD M6X55 2
5 F19 B0407060005L |#£#:M6 NUT HEX FLANGE M6 2
6 F19 80005N050001|QJ250J i HE 4T 152 SR (PC. ) INNER COVER, HEADLIGHT 1
7 F19 80016K110000|150-3B37 i H AT /5 75 (ER.4%) OUTER COVER, HEADLIGHT 1
8 F19 B2401312000012V5WHIK BULB LAMP (12V, 5W) 1
9 F19 80102N070001 | i B AT 4T k4% HEADLIGHT BULB SOCKET 1
10 F19 B240103200F0|12V35/35W = £ £ 5143 (Fk 1 2) BULB LAMP (12V, 35/35W) 1
1 F19 80039B470000|QJ50QT-29D-F # [ 7 - (§E4¥) PLATE 1
12 F19 80152T480001|QJ125T-30A % FE AR 454N) PLATE 1
13 F19 70000N060005|{X 3% & 5% SPEEDOMETER 1
13 F19 70000NO7000A | {3 . % SPEEDOMETER 1
14 F19 B0109060166L |#t:M6x16 BOLT HEX FLANGE HEAD M6X16 2

19




F20 881
F20 ELECTRIC |

emaramne- iy i 18
= G
o
R - 19— 1 |
~— =
~__ a
~___ =
. 20 ,
8
214
TS
T T G4 &
o o
16)—© \‘
10 13
110 . 72) l
NO. |Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F20 92050N070009| = B 4% MAIN CABLE 1
2 F20 96700K060000( /231 1R & DIODE 1
3 F20 B0109060106L |4§#M6X10 BOLT HEX FLANGE HEAD M6X10 2
4 F20 96900NOHPO00 | #4k 4k LEAD WIRE, BATTERY (-) 1
5 F20 92900NOHP000| B3%4 LEAD WIRE 1
6 F20 92200J070000| & iEL: LEAD WIRE, BATTERY (+) 1
7 F20 96002NOHP000|48#200mm NYLON BAND 6
8 F20 96003J000000|48#5250mm NYLON BAND 7
9 F20 96100J00P000 | & et BATTERY 1
10 F20 65816NOHPO00 | B st & BATTERY SUPPORT 1
1 F20 B0407060005L |1 -M6 NUT HEX FLANGE M6 2
12 F20 B0109060166L |1 f2M6x16 BOLT HEX FLANGE HEAD M6X16 2
13 F20 96400N070001| (A ¥.88 FLASHER 1
14 F20 B0400060005L |1 -M6 NUT HEX M6 1
15 F20 B0700000060L |3 % &6 FLAT WASHER 6 1
16 F20 B0703000060L | &6 SPRING WASHER 6 1
17 F20 B0109060106L |#2F2M6X10 BOLT HEX FLANGE HEAD M6X10 1
18 F20 98801NO4FNO4|F2 38 RETIFIER REGULATOR 1
19 F20 B0109060166L |1 2M6x16 BOLT HEX FLANGE HEAD M6X16 2
20 F20 95100G120001 [\ HORN 1
21 F20 B0109080166M| 12 M8X16 BOLT HEX FLANGE HEAD M8X16 1
22 F20 94100BSO0T000|/E 34k 88 START RELAY SET 1
23 F20 58752J00000A | & eastuig st CUSHION,BATTERY 2
24 F20 57471N070000 | B {1l ER 4k B85 2 22 BRACKET 1

20




|F21 ELECTRICH
19 16
- <
1) —R
/\.
reainm
\/14 oh %
il 2]
22
023
o 2
(19
L+
NO. CODE
1 F21 92070N070009 | & 3£k B 4% EFI ELECTRIC WIRE 1
2 F21 B02000501625 |42 £TM5X12 BOLT PAN PHILIPS HEAD M5X12 1
3 F21 96911T430000| & 12 BBR R EAR BRACKE,PRESSURE SENSOR 1
4 F21 50417N070000 | #4: s & 1l FUEL MODULE GASKET 1
5 F21 319015130000(ECU ELECTRONIC CONTROL UNIT 1
6 F21 310015040000 | # SR E 4% Bar INLET TEMPERATURE SENSOR 1
7 F21 280015040000| 15K THROTTLE BODY 1
8 F21 310023160000 | 1k Riz7 OXYGEN SENSOR 2
9 F21 B0109060206L |##4:M6X20 BOLT HEX FLANGE HEAD M6X20 2
10 F21 96910N 120000 |3 S 4% RigR ?;ﬁgg;!;;E)MPERATURE 1
11 F21 B01070604564 | /< £ i 2 E 1R M6X45 BOLT HEX FLANGE HEAD M6X45 1
12 F21 50070N070000 | 5 & 4 1 PIPE ASSY | 1
13 F21 50080N070001 |5 & A 11 PIPE ASSY II 1
14 F21 110075130000(MAPE RUBBER HOSE 1
15 F21 B17010090003 | £+ #£9 CLIP9 1
16 F21 3316801K0000| = i@k 3-DIRECTIONS PIPE 2
17 F21 B17010105003| M= #D10.5 CLIP 10.5 8
18 F21 50340N070000 | i ii8 2R 42 14 FILTER ASSY 1
19 F21 B04070600053 | ¥ &M6 NUT HEX FLANGE M6 6
20 F21 96210N070000| R K B IGNITION COIL WITH CONECTOR 2
21 F21 B0400060005L |#% M6 NUT HEX FLANGE M6 1
22 F21 B0700000060L (3% &6 SPRING WASHER 6 1
23 F21 B0703000060L £ 6 FLAT WASHER 6 1
24 F21 B01090606564 |#&#2M6X65 BOLT HEX FLANGE HEAD M6X65 1
25 F21 50400N070004| ¥R AR A4 FUEL PUMP 1
26 F21 50182N070012|F 4R FUEL PUMP MODULE COVER 1
27 F21 50391N070000SiBZRHFE FILTER PROTECTIVE COVERING 1
28 F21 49016N070000 [ FE54 = HE50 CLIP 50 2
29 F21 94300N070000| b5 B ¥ 4k eB 27 RELAYOR, ANTI-OVERTURN 1
30 F21 94118B910000| KL E JACKET 1
31 F21 B0109060126L [i#i:M6X12 BOLT HEX FLANGE HEAD M6X12 1
32 F21 B0200060162L [#£TM6%16 SCREW M6x16 1
33 F21 B0407060005L |# kM6 NUT M6 3
34 F21 B02000607024 [#£TM6%70 SCREW M6x70 2
35 F21 989015010000 | 15 BRI SENSOR RUBBER 1

21




F22RBFT & ¥ 4T
F22 TAIL LAMP&TURN SIGNAL

/-‘ v ¢¥—(
L=
10 >
7 11
4 -0 5 }—C
4 0O 5 —cC
- 14
¥ 3
12
) | s
13 ° °—as
5 7 o O 17
o © 18
6

NO. [Position No CODE|CN DESCRIPTION EN DESCRIPTION Qty/Unit
1 F22 B0109060126L |#2:M6x12 BOLT HEX FLANGE HEAD M6X12 2
2 F22 08330N060000 | K 4T 4R £E4 ¢ HEADLIGHT SUPPORT 1
3 F22 82000N070001 |5 & 4T TAIL LAMP ASSY 1
4 F22 B07030001003 10 FLAT WASHER 10 4
5 F22 B07000001003|# % B 10 SPRING WASHER 10 4
6 F22 82012K2GP001 | 250L [ AT I (B %) CRANKCASE |, TAIL LIGHT 1
7 F22 B24012120000[12V10W T #1 BULB LAMP 12V/10W 4
8 F22 B05004001005| [ % #24TST4x10 ESEEV,\" PAN PHILIPS HEAD 2
9 F22 82008K2GP000|125-2G 4T TAIL LAMP LENS 1
10 F22 81100NOLPO0O| fiiZ= % 14T TURN SIGNAL FRONT LEFT 1
11 F22 81300NOLPO0O| i % 14T TURN SIGNAL FRONT RIGHT 1
12 F22 81500NOLPO0O| /& 7= % 14T TURN SIGNAL REAR LEFT 1
13 F22 81700NOLPO0O| /5 47 % 14T TURN SIGNAL REAR RIGHT 1
14 F22 82031N050000| %k ¢ RUBBER SEAL 1
15 F22 82007K230000|150-2G & 4T JE A5 (MK} L 4%) CRANKCASE I, TAIL LIGHT 1
16 F22 82018K230000| & 7% SPACER 2
17 F22 B0703000060L |2E6 FLAT WASHER 2
18 F22 B0407060005L |#5M6 NUT HEX FLANGE M6 2
19 F22 B240138200G0|P21/5W 12499 12V BULB LAMP 12V/21/5W 1

1D _(TkFISEE s )

22




F23EETR

F23 TOOL KIT
A
|
- i i
JERT 13 p
a 1; 18
H
-

110 2 3 4 6 8 9
NO. CODE
1 F23 B20011001203| Jk R\F10-12 WRENCH 10-12m
2 F23 B20011301603| Wk RILFE13-16 WRENCH 13-16mn
3 F23 02104G00P000| i # HANDLE, SCREW DRIVER
4 F23 02103G00P000| W3k 7 DRIVER, SCREW
5 F23 02102000000k 1L 225 i SOCKET, SPARK PLUG
6 F23 02110GOBPO00| T £.4% TOOL BAG
7 F23 02100K290000| % T &5 TOOL KIT
8 F23 B200208000R3| % 4 78 INNER HEXAGONAL WRENCH 8
9 F23 B200206000R3| % 4 4 76 INNER HEXAGONAL WRENCH 6
10 F23 B20011401703| Mk RIFE14-17 WRENCH 14-17mn

F24 ENGINE ATTACHMENT

NO. CODE
1 F24 B01070602564 [ M6X25 BOLT 6X25
2 F24 B01070604564 |12 M6X45 BOLT 6X45

23




